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TEST REPORT
Applicant : SHENZHEN YELAW TECHNOLOGY CO.,LTD.
Manufacturer : SHENZHEN YELAW TECHNOLOGY CO.,LTD.
EUT . WIFI IP Camera
Model No. - NC300, NC400, NC500, NC600, NC700, NC800, NC900, M200HD,
FALCON VCS001
Serial No. : N.A.
: e
Trade Mark : :
V77 l EOCAI" ®
Rating : DC 5V, 2000mA Via Adapter

Measurement Procedure Used:
FCC Part15 Subpart C, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test :

Prepared by :

Reviewer :

Approved & Authorized Signer :

Aug. 22~ Sept. 10, 2014

Pk o

(Tested Engineer / Rock Zeng)

g g

(Project Manager / Amy Ding)

= [
|

( oy’ L/L’__L{__g/’/,'\
(Maliiager / Tom Chen)

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT

Model Number

Test Power Supply :

Adapter

RF Transmission
Frequency

Channels

Modulation

Antenna Gain:

Applicant

Address

Manufacturer
Address

Factory
Address

Date of receipt

Date of Test

: WIFI IP Camera

: NC300, NC400, NC500, NC600, NC700, NC800, NC900, M200HD,

FALCON VCS001
(Note: All samples are the same except the model number and
appearance, so we prepare “NC300” for EMC test only.)

AC 120V/60Hz for adapter

. Input: AC 100-240V, 50/60Hz

Output: DC 5V, 2000mA

: 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

2422MHz~2452MHz ( 802.11n(HT40))

© 11 For (802.116/802.11g/802.11n(HT20))

7 For (802.11n(HT40))

802.11b CCK
802.11g OFDM
802.11n MCS

: 2.5dBi

: SHENZHEN YELAW TECHNOLOGY CO.,LTD.
- ADD 905, BLOCK EAST, YIHAI SQUARE, CHUANGYE ROAD,

NANSHAN DISTRICT, 518054, SHENZHEN, CHINA

: SHENZHEN YELAW TECHNOLOGY CO.,LTD.
- ADD 905, BLOCK EAST, YIHAI SQUARE, CHUANGYE ROAD,

NANSHAN DISTRICT, 518054, SHENZHEN, CHINA

: SHENZHEN YELAW TECHNOLOGY CO.,LTD.
: ADD 905, BLOCK EAST, YIHAI SQUARE, CHUANGYE ROAD,

NANSHAN DISTRICT, 518054, SHENZHEN, CHINA

: Aug. 22,2014

: Aug. 22~ Sept. 10, 2014

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test

PC - Manufacturer: DELL
M/N: OPTIPLEX 380
S/N: 1J63X2X
CE , FCC: DOC

MONITOR . Manufacturer: DELL
M/N: E170Sc
S/N: CN-00V539-64180-055-0UPS
CE, FCC: DOC

KEYBOARD . Manufacturer: DELL
M/N: SK-8115
S/N: CN-0DJ313-71616-06C-02XN
CE, FCC: DOC
Cable: 1m, unshielded

MOUSE . Manufacturer: DELL
M/N: M-UARDEL?7
S/N: N/A
CE, FCC: DOC
Cable: 1m, unshielded

Printer . Manufacturer:Brother
M/N: MFC-3360C
S/N: N/A
CE, FCC:DOC
Power Line : Non-Shielded, 1.5m
VGA Cable : Non-Shielded, 1.5m

Network Cable . Non-Shielded, 1.5m

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS - LAB Code: L3503

Shenzhen Anbotek Compliance Laboratory Limited., Laboratory has been assessed
and in compliance with CNAS/CLO1: 2006 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:2005 General Requirements) for the
Competence of Testing Laboratories.

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 10, 2013.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A,
February 22, 2013.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty
Radiation Uncertainty : Ur=4.3dB

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4: 2009 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes
FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test PASS | Complies
FCC Part 15, Paragraph 15.247(b)(1) Maximum Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Beglecllz&(lilc]ggg(;fSFrequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies
FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A
FCC Part 15, Paragraph 15.247(a)(1)(i11)) | Number of Hopping Frequency - N/A
FCC Part 15, Paragraph 15.247(a)(1)(iii) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes

The EUT has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

[EEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps lowest data rate (worst case) are chosen for the final testing.
IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.
[EEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544  Fax:(86)755-26014772

www.anbotek.com
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2.3. List of channels:

v -available

X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)

1 2412 J X
2 2417 N,
3 2422 N, X
4 2427 N,
5 2432 J
6 2437 N, X X
7 2442 J
8 2447 ~
9 2452 J X
10 2457 ~
11 2462 J X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

AC mains 4 LISN Adapter EUT

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(nV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (Network Mode, WiFi Mode) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.4-2003 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

3.6. Test equipment

Item Equipment Manufacturer | Model No. |Serial No.| Last Cal. Cal. Interval

L. Two-Line = b hde & Schwarz| ENV216 | 100055 | Apr. 23,2014 | 1 Year
V-network

2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 23,2014 1 Year

3 |RF Switching Unit| ~ ComPlance 1 poiy v | 38303 | Apr.23,2014 | 1 Year
Direction

3.7. Power Line Conducted Emission Measurement Results
PASS.

The frequency range from 150KHz to 30 MHz is investigated.

The EUT was tested on (Network Mode, WiFi Mode) modes, only the worst data of (WiFi
Mode) is attached in the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 11 of 101 Report No.: R011408321E

Product Sofety

CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: WiFi Mode

Test Specification: AC 120V/60Hz for Adapter
Comment: Live Line

Tem:25°C Hum:50%
SCAN TABLE: "Voltage (l150K~30M)FIN"

Short Description: 150K-30M Disturbance Voltages
Level [dBuV]
80
70
60
50
a0l .
30__”‘)_'__L ‘P\“:@
| I
|
10 L __ | _+_ [ i [
| | | | |
0 L L L L L L
150k 300k 400k 600k 800k 1M 2M 3M  4M 5M 6M aM 10M 20M  30M
Frequency [Hz]
¥ ¥ X*MES 011408321104 fin

MEASUREMENT RESULT: "011408321104 fin"

8/22/2014 11:59AM

Frequency Level Transd Limit Margin Detector Line PE
MHzZ dBpv dB  dBpv dB
0.546000 40.80 20.1 56 15.2 QP L1 GND
0.964500 33.20 20.2 56 22.8 QP L1 GND
1.346500 33.30 20.2 56 22.7 QP L1 GND
1.765000 32.80 20.3 56 23.2 QP L1 GND
2.057500 31.10 20.3 56 24.9 QP L1 GND
3.344500 31.50 20.4 56 24.5 QP L1 GND

MEASUREMENT RESULT: "011408321104 fin2"

8/22/2014 11:59AM

Frequency Level Transd Limit Margin Detector Line PE
MHzZ dBpv dB  dppv dB
0.546000 22.20 20.1 46 23.8 L4v L1 GND
1.414000 18.40 20.2 46 27.e AV Ll GND
1.765000 19.30 20.3 46 26.7 AV Ll GND
3.745000 21.20 20.4 46 24.8 AV Ll GND
8.942500 21.70 20.6 50 28.3 RLv Ll GND
15.755500 27.10 20.7 50 22.9 AV Ll GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: WiFi Mode

Test Specification: AC 120V/60Hz for Adapter
Comment: Neutral Line

Tem:25°C Hum:50%

SCAN TABLE: "Voltage(150K~30M)FIN"
Short Description: 150K-30M Disturbance Voltages

Level [dBuV]
80
70

60

50

40
30
20
10

Frequency [Hz]

x ®x xMES 011408321103 fin

MEASUREMENT RESULT: "011408321103 fin"

8/22/2014 11:56BM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBnuv dB  dBnv dB
0.523500 36.30 20.1 56 1.7 QP N GND
0.600000 31.90 20.1 56 24,1 QP N GND
0.937500 28.90 20.1 56 27.1 QP N GND
1.090000 28.80 20.2 56 27.2 QP N GND
3.529000 29.50 20.4 56 26.5 QP N GND
3.893500 29.80 20.4 56 26.2 QP N GND
MEASUREMENT RESULT: "011408321103 fin2"
8/22/2014 11:56RM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBuv dB
0.163500 21.80 20.1 55 33.5 AV N GND
0.523500 19.40 20.1 46 26.6 RV N GND
1.724500 17.00 20.3 46 26.0 RV N GND
2.188000 17.50 20.3 46 28.5 RV N GND
3.799000 20.30 20.4 46 25.7 RV N GND
6.220000 21.90 20.5 50 28.1 RV N GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

4.1 Test Setup

EUT System Attenuator Test Receiver

4.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW =3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

20dB Bandwidth:

C63.10

Occupied Bandwidth (OBW=20dB Bandwidth

1. Set RBW=1%~5% OBW

2. Set the VBW =3*RBW

3. Set the span range between 2 times and 5 times of the OBW

4. Sweep Time= Auto
Detector= Peak
Trace= Max hold

5. Once the reference level is established, the equipment is conditioned with typical modulating
signals to produce the worst case (i.e. the widest) bandwidth. Unless otherwise specified for an
unlicensed wireless device, measure the bandwidth at the -20dB levels with respect to the
reference level.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 4.1

d. Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Aug. 09, 2014 1 Year
2 Preamplifier Instruments —1EMCOTI83| - g0100  |Aug. 09,2014| 1 Year
corporation 0
3. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 23,2014 1 Year
4. | DoubleRidged | Instruments | Gryy 118\ 351600 |Aug. 09,2013 3 Year
Horn Antenna corporation
EMI Test
5. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data
6dB Bandwidth
Test mode: IEEE 802.11b

Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHiz) Results
Low 2412 11.948 Pass
Mid 2437 12.004 >500 Pass
High 2462 11.948 Pass
Test mode: IEEE 802.11¢g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.240 Pass
Mid 2437 16.356 >500 Pass
High 2462 16.240 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 17.052 Pass
Mid 2437 16.992 >500 Pass
High 2462 16.936 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHiz) Results
Low 2422 36.360 Pass
Mid 2437 36.360 >500 Pass
High 2452 36.360 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11b---Low

® REBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.08 dB
Ref 30 dBm Att 45 dB SWT 10 ms 11.548000000 MH=zZ
30 Marker( 1 [T1
—4156 dBm
| 20 A0G200000 GH
72w [ I

D1 0.91] dBm

i Pmm,{l
Dz —5.09 dBhn 4

LT W

=70

Center 2.412 GHz 5.8 MHz/ Span 58 MH=z

Test Mode: 802.11b---Mid

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z -0.1% dB
Ref 30 dBm Att 45 dB SWT 10 ms 12.004000000 MHz
30 Marker( 1 [T1
—-5162 dBm
| 20 431200000 GH
= |,

SRR R
1 Wl
D2 -6.38 dB i

o VL
R L L BT VI

- 50

=70

Center 2.437 GHz 5.8 MHz/ Span 58 MH=z
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Test Mode: 802.11b---High

® RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz 0.02 4dB
Ref 30 dBm Att 45 dB SWT 10 ms 11.548000000 MH=zZ

30 Marker( 1 [T1
-516% dBm
20 455200000 GH

72w [ I
el

=70

Center 2.462 GHz 5.8 MHz/ Span 58 MH=z

Test Mode: 802.11g---Low

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z -0.02 dB
Ref 30 dBm Att 45 dB SWT 10 ms 16.240000000 MH=z
30 Marker| 1 [T1
—4186 dBm
| 20 404112000 =H
= |,

D1 1.01] dBm - T

I [-M AL
|

- 50

=70

Center 2.412 GH=z 5.8 MHz/ Span 58 MH=z
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Test Mode: 802.11g---Mid

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.12 dB
Ref 30 dBm Att 45 dB SWT 10 ms 1¢.356000000 MH=zZ
30 Marker| 1 [T1
-6 22 dBm
20 il SOAN00 GH
72w [ I

T — U e CIETT
Al A, |
D2 —6.5%8 dB

-, | MJWY/ \/\“’lﬂuh |

T

=70

Center 2.437 GHz 5.8 MHz/ Span 58 MH=z

Test Mode: 802.11g---High

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.32 dB
Ref 30 dBm Att 45 dB SWT 10 ms 16.240000000 MH=Z
30 Marker| 1 [T1
—G| 60 dBm
|20 45417 00 GH
= |,
=t TT —0.0F obm

o e gk ALY
/

PR M,

- 50

=70

Center 2.462 GHz 5.8 MHz/ Span 58 MH=z
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Test Mode: 802.11n (HT20)---Low

® EBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -5.31 dBm
Ref 30 dBm Att a5 dB SWT 10 ms 2.4036e48000 GH=z
30 Delta [ [T1 ]
oLos dB
| 20 170 05cn0onnn wE
vz I

D1 1.02| dBm -
D2 —4.9% dBEmn bL !\Il

L oo uw‘/ \%"\W}%.
Lt

=70

Center 2.412 GHz 5.8 MHz/ Span 58 MH=z

Test Mode: 802.11n (HT20)---Mid

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z 0.25 dB
Ref 30 dBm Att 45 dB SWT 10 ms 16.992000000 MHz

30 Marker( 1 [T1
—5174 dBm
| 20 428648000 GH

= |,
ol 0 U JBm

D2 —5.7% dBm ’%’L)’I P‘L‘\Mi‘ﬁl‘l

. iwwj ML.&..

- 50

=70

Center 2.437 GHz 5.8 MHz/ Span 58 MH=z
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Test Mode: 802.11n (HT20)---High

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.0% 4B
Ref 30 dBm Att 45 dB SWT 10 ms 16¢.936000000 MH=Z
30 Marker| 1 [T1
=712% dBm
20 A53 &4 00 GH
72w [ I

D1 -1.3[7 dBm

5l M,]l
D2 —{7.37 dB

=70

Center 2.462 GHz 5.8 MHz/ Span 58 MH=z

Test Mode: 802.11n (HT40)---Low

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z -1.17 dB
Ref 30 dBm Att 45 dB SWT 10 ms 35.360000000 MHZ
30 Marker| 1 [T1
-9102 dBm
| 20 404560000 SH
= |,

I N Y 1YYV (VYUY 8 pONT Y WYY

i

Ml 4

%
a8
;
<

- 50

=70

Center 2.422 GHz 8 MHz/ Span 80 MH=z
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Test Mode: 802.11n (HT40)---Mid

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz —-2.26 dB
Ref 30 dBm Att 45 dB SWT 10 ms 35.360000000 MH=zZ
30 Marker| 1 [T1
=7172 dBm
20 419560000 GH
72w [ I

v WNM

=70

Center 2.437 GHz 8 MHz/ Span 80 MH=z

Test Mode: 802.11n (HT40)---High

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z -1.41 dB
Ref 30 dBm Att 45 dB SWT 10 ms 35.360000000 MHZ
30 Marker| 1 [T1
—918% dBm
| 20 434560000 GH
= |,

D1l -4.212 dBm

10 =Y

r_c_____ﬁ-rs

- 50

=70

Center 2.452 GHz 8 MHz/ Span 80 MH=z
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20dB Bandwidth
Test mode: IEEE 802.11b

Channel Fr(el\c/lllgg)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11g

Channel Fr(el\(}lli{e;l)c y
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT20)

Channel Fr(el\c/lllgél)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT40)

Channel Fr(el\c/lllgg)cy
Low 2422
Mid 2437
High 2452

Test Plots See the following page.

Bandwidth
(MHz)
16.4325
16.3200
16.4400

Bandwidth
(MHz)
18.6825
18.7200
18.7000

Bandwidth
(MHz)
18.2225
18.9700
18.8800

Bandwidth
(MHz)
39.1825
38.9725
39.1400

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass
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Test Mode: 802.11b---Low

® *"RBW 300 kHz
VBW 1 MHEz

Ref 20 dBm *Att 30 b SWT 2.5 ma

0 Offpet 2015 4B

L U,

Center 2.412 GH=z 4 MEZ/ Span 40 MH=

Test Mode: 802.11b---Mid

® *REBW 300 kB=
VEW 1 MH=

hef 20 dBm *Att 30 dBb SWT 2.5 ma

_, A o e

Center 2.437 GH:z 4 ME=/ Span 40 MH=
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Test Mode: 802.11b---High

® *REW 300 kHz Delt: r1 )
VBW 1 MH=z ) e 36 <l

hef 20 dBm *ALT 30 dB SWT 2.5 ma

Ao,

Center 2.462 GH= 4 ME=/ Span 40 MH=

® *RBW 300 kH=z
VEW 1 MHz

Ref 20 cBm = Attt 30 B SWT 2.5 ma
0 Offpertr 2015 dB
= Ed
= At A (“\./\Am\)\.ﬂ\w

Center Z.412 GHz 4.5 HMHz/ Span 45 MHEH=z
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Test Mode: 802.11g---Mid

Fef Bm Att 0 B WT m,
z0 Offper 20|5 dB
T
; E3
L Fx]
- 1 \
55 w

-1:)

Center 2.437 GHz 4. Span 45 MH=z

Test Mode: 802.11g---High

® *RBW 300 kHz
VBW 1 MH=

Ref 20 dBm *Att 30 ciB SWT 2.5 ma

Canter 2.462 GH= 4.5 MHE=/ Span 45 MH=z
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Test Mode: 802.11n (HT20)---Low

® *"RBW 300 kH=z
VBEW 1 MH=

Ref 20 dBm * ALt 30 B ESWT 2.5 m
o offpet 20}5 dm
1
L1 Ex
EPae ru\,rx‘.ﬁrw -

) W// \\L
e 4 0
Bu
Conter 2.412 GH=z 4.5 MHE=z/ Span 45 MH=z

® *RBW 300 kBz
VEW 1 MH=z

Ref 20 dBm = ALt 30 dB 5WT 2.5 ma
0 Offpet 2015 dB
5 S
VIEW PR Ay ek ATY Nﬂ.!h-f'\.-ﬂ-"‘\.mr\
B .

Center 2.437 GH=z 4.5 MH=z/ Span 45 MH=z
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Test Mode: 802.11n (HT20)---High

® *RBW 300 kH=z et 1
VEW 1 MH=z .t

Ref 20 dBm * Attt 30 B SWT 2.5 ma
0 Offpet 2015 dB
= (3 |
g N-\ﬁ-\r\
mm f M J\.v—"VW\

Centar 2.462 GH=z 4.5 MH=z/ Span 45 MH=

Test Mode: 802.11n (HT40)---Low

® *"RBW 1 MH=
VEW 3 MHz

Ref 20 dBm *Att 30 dB SWT 2.5 ms

) Offhet 2015 dB

M—-’“"\"‘M

hdraanharint™ A A
40
=l
—B0
Center 2.422 GHz 8.5 MEz/ Span 85 MH=z
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Test Mode: 802.11n (HT40)---Mid

® *"RBW 1 MH=
VEW 3 MHz

Ref 20 dBm *Att 30 B 5WT 2.5 ms

0 Offpet 2015 dB

Center 2.437 GH=z 8.5 MHz/ Span B85 MH=

® “RBW 1 MHz el r1 ]
VEW 3 ME: .

Ref 20 dBm *ATt 30 cip SWT 2.5 ma

0 OCffpet 2015 dB

— 40
PG
b= T 0
—80
Center 2.452 GH=z 8.5 MHz/ Span 85 MH=
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4.3. Maximum Output Power Test

a. Limit

The maximum output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (i1) and (ii1) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Test receiver

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40: Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz) with
13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074  9.2.2:

1. Set span to at least 1.5 times the OBW.

2. Set the RBW =1~5% of the OBW, not to exceed IMHz.
3. Set VBW =3*RBW.

4. Detector = Average.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

e. Test Equipment
Same as the equipment listed in 4.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
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g. Test Data
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 14.47 Pass
Mid 2437 14.95 30 1 Pass
High 2462 15.62 Pass
Test mode: IEEE 802.11g
Frequency | Maximum transmit power Limit
Channel |\ 1) (dBm) (@Bm) | (watts) | "ot
Low 2412 10.72 Pass
Mid 2437 12.07 30 1 Pass
High 2462 12.38 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
h 1 Result
Channe (MHz) (dBm) (dBm) | (watts) | "
Low 2412 10.92 Pass
Mid 2437 11.43 30 1 Pass
High 2462 12.25 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 10.24 Pass
Mid 2437 10.74 30 1 Pass
High 2452 11.40 Pass

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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Test Mode: 802.11b---Low

* RBEW 200 kHz
VEW I MH=

Ref 40 dBEm *Att 20 dB ST 2.5 ma
iffget . 5| dB
=30
|-z EN
10 Gl

4
-
]
|

e =
{17\ / \ P
N\

j=— 50 308

Center 2.412 GH=z 3 MHz/ Span 30 MHz

Tx Channel
Banchwicth 20MH= FPower 14.47 ABm

Test Mode: 802.11b---Mid

*“* RBEW 200 KH=z
VBW 2 MH=z

Ref 40 dBm *Att 30 de 8WT 2.5 ma

Offsget 29.5| dB

B =
o L e
N A

50 JDE

Cantar 2.4317 GH=z 3 MHMz/ Span 30 MMz

Tx Channel
Bandwidth 20MH=Z Power 14.95% dBm
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Test Mode: 802.11b---High

* RBW 200 kH:z
VEW 3 MH=z

Re f 40 dBm *Att 30 de SWT 5 ms
Offdgar 2p.5| dBE
- N
10 ;
T -
i ° R — 1 ™ ]
l—10 o ] AN
— i il e i .
- 20
L ”/ ‘\\
P, ==
NS A4
l— 50
Center 2.462 GHz 3 MHz/ Span 30 MMz

Tx Channel
Bandwidth 50 MHZ Power 15.62 dPm

Test Mode: 802.11g---Low

* RBEW 200 kH=z
VBEW 2 MH=z

Re £ 40 dBm “Att 30 dB 8WT 2.5 ma

=20 IZ!
10 Gl
1 Rl
[v 1w
= e ~——y ~

20
30 =

| | e,

[ R

l— 80 I

Center 2.412 GH=z 3 MMz/ Span 30 MMz

Bandwidth 20MH= Fower 10.72 daBm
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Test Mode: 802.11g---Mid

* RBW 200 kH=z
VEBW I MH=z
=0 5

Ref 40 dBm “ At 30 dB8 svwT 2.5 ms

l— 30 ‘“‘“\,\

|- 40 e e
-._",.-— ﬁ_‘ﬁ'\—

- 50

Center 2.437 GMz 3 MHz/ span 30 MMz

Tx Channel
Bandwidth 20MH=Z Power 12.07 dBm

Test Mode: 802.11g---High

* REW 200 kHz
VEW 3 MHz
-n u

Re £ 40 dBEm *Att =0 dB SWT 2.5 ms

Offgatc 2p.5| dB

|40 _.--*‘/ 1—\\—-.
[ ]

[-— 50

Center 2.462 GHz 3 MMz/ Span 30 MMz

Tx Channel
Bandwidth 20MH=Z Power 12.38 dBm
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Test Mode: 802.11n(HT20)---Low

*“ REW 200 KHz
VEW 2 MHz

Ref 40 JdBm *Att 20 dB SWT 2.5 ms
Offgat 2p.5| dB

=10 I
1 R
&= | -

- T

=1 /f ) “\\ I

== Z0 7 '

B ! -] "‘\\_\-

40 = [

[ = T —

|- 50 B

Center 2.412 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 20MH=Z Power 10.92 dBm

Test Mode: 802.11n(HT20)---Mid

* REW 200 KHZ
VBW 2 MHz

Re f 40 dBm *Att 30 dB SWT 2.5 ma

Offgat 20 .5| dB

T -

- T ——

l— 50

Center 2.437 GM= 3 MMz/ Span 30 MH=z

Tx Channel
Bandwidth 20MH= Power 11.43 dBm
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Test Mode: 802.11n(HT20)---High

* REW 200 KH=
VBW 2 MH=z

Re f 40 dBm *Att 0 dB ewT 2.5 ms

Offgat 0.5 dB

Caenter 2.462 GH=z 3 MMz/ Span 30 MHz2

Tx Channel
Bandwidth 20MHZz Power 12.25 dBm

Test Mode: 802.11n(HT40)---Low

* REW 1 MHz
VEW 10 MH=z

Re £ 40 dBm *Att 30 dB SWT 2.5 ms

QOffgat 2p.5| dB

- e
=1 ;
1 R
& -
1

v ~— \..._/“\\
= Al ra —_
- 50
Centear 2.422 GHz & MHz/ Span 60 MHEz

Tx Channel
Bandwidth 40 MH= Power 10.24 dBm
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Test Mode: 802.11n(HT40)---Mid

“RBW 1 MHz
VBW 10 MH=z

Ref 40 dem *DAtt 30 de SWT 2.5 ms
Offmat 20 .5] dB
=30
20 EN
" =10 :
&= | — L= *
B

e f/ \a.._/"‘*
i pr
L. 0
Cencer 437 GH=z » MM Span MMz
Tx Channel
Bandwidth 40 MH=z Power 10.74 dBm
Test Mode: 802.11n(HT40)---High
*REW 1 MHz
VBW 10 MMz
Ref 40 dBm «att 30 dB SWT 2.5 msa
Of f et 1.5] dp
2 ]
Z= T
s . T
| s / \
v " Y
a4 N
- 50
Center 2.452 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MEz Power 11.40 dBm
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4.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:

1) The EUT is placed on a turntable, which is 0.8m above the ground plane.

2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.

3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9*6*6 Chamber.

5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Turntable 3m

\ EUT

'j_ Test
08m | 1m0 4m |:| / Receiver

P '
Ground Plane Coaszial Cable /

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Results
Pass.

e. TestPlots
See the following page.
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Test Mode: 802.11b ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -33.067 dBm
Ref 30 dBm Att a5 dB SWT 15 ms Z2.380160000 GH=z
30 Marker| 1 [T1
4L 82 dBm
20 41 I 00 GH
Marker| 2 [T;_6 -
Frze] - m
10 FSTUTOTpYT GET
D1 4.82 dBm ¥
LA
| 10 jyf \
D2 —-15.18 dpPm H \
20 )
30 wijW
b M g NP (W | ALy A b b ot o ALl A/\'JR‘
50
&0
F1l
-70
Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz
Test Mode: 802.11b ---High
® RBW 100 kHz Marker 3 [Tl ]
VBW 300 kH=z -35.41 dBm
Ref 30 dBm Att 45 dB SWT & ms 2.488300000 GHz
30 Marker| 1 [T1
0L40 dBm
| 20 463200000 SH
Marker| 2 [T;8 -
- m
= |,

- SUTUOT GHZ

D1 0.4 HRm—¥

D2 9.6 dR \

ook

- 50

Fl

=70

Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

- Safety Shenzhen Anbotek Compliance Laboratory Limited

FCC ID: 2AC7M-NC300 Page 39 of 101 Report No.: R011408321E

Test Mode: 802.11g ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -33.77 dBm
Ref 30 dBm Att 45 dB SWT 15 ms Z2.384816000 GH=z
30 Marker| 1 [T1
1L 37 dBm
| 20 414 0o GH
Marker| 2 [T;_l -
- m
vz I
. O UUUUUUT HZ
1
v
I

D1 1.37| dBm .

= ;
B rﬂ).U\

— D2 -{18.63 dpm f \,
L/ ‘
A
Y. P PETVEN. SRTRT u—q"ﬁ“"‘ﬂu""u'-'““w‘u\‘v“#“l“ \!{ljmmw
50
&0
F1l
-70
Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz
Test Mode: 802.11g ---High
® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kH=z -35.33 dBm
Ref 30 dBm Att 45 dB SWT & ms 2.484700000 GH=z
30 Marker( 1 [T1
—1{32 dBm
| 20 463400000 CE
Marker| 2 [T1
1 P
m =35(17 dBm

- SUTUOT GHZ

D2z —£1.32 dPEm !

éﬁ;

NN W A

40 LLAL T aa

- 50

Fl
=70

Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

- Safety Shenzhen Anbotek Compliance Laboratory Limited

FCC ID: 2AC7M-NC300 Page 40 of 101 Report No.: R011408321E

Test Mode: 802.11n (HT20) ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -30.85 dBm
Ref 30 dBm Att 45 dB SWT 15 ms Z2.384816000 GH=z
30 Marker| 1 [T1
4140 dBm
| 20 4134 0o GH
Marker| 2 [T;_O -
- m
vz I
. O UUTUUUUT HZ

D1 4.4 dBEm

L IMI i

-0 ryw g ‘\\
10

D2 —-{15.6 dB ’ l
o

|1 T PN NPV ¥ W S BTN .nmJMmJL.MﬂM
o i Wy

EF1l
=70
Start 2.31 GHz 11.2 MH=z/ Stop 2.422 GHz
Test Mode: 802.11n (HT20)---High
<8> RBW 100 kHz Marker 3 [Tl ]
VBW 300 kH=z -34.14 dBm
Ref 30 dBm Att 45 dB SWT 5 ms 2.486600000 GHz
30 Marker( 1 [T1
0} 98 dBm
| 20 463400000 GH
Marker| 2 [T;5 -
- m
= |,
- & SUUUUT GHZ
1
= T —U. O[S, BTy

u‘“/ DZ —[FU.58 dPm !
- )
) W% _

- 50

Fl
=70

Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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- Safety Shenzhen Anbotek Compliance Laboratory Limited

FCC ID: 2AC7M-NC300 Page 41 of 101 Report No.: R011408321E

Test Mode: 802.11n (HT40) ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -27.61 dBm
Ref 30 dBm Att 45 dB SWT 15 ms Z2.3871592000 GH=z
30 Marker| 1 [T1
—-21+54 dBm
| 20 4134 0o GH
Marker| 2 [T;_2 -
- m
vz I

- STUTOUDUT GHZ

“H“‘“Wu]
20 l
D2 —22.54 dpPm j

-0 Th 1 s
"

D1 -2.5Jd dBm ¥

RETr IS Y I .ﬁﬁwﬂw

Fl
-70 ‘
Start 2.31 GH=z 13.2 MHz/ Stop 2.442 GHz
Test Mode: 802.11n (HT40) ---High
® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kH=z -29.75 dBm
Ref 30 dBm Att 45 dB SWT 10 ms 2.484860000 GHz
30 Marker| 1 [T1
-3l 58 dBm
| 20 443302000 GH
Marker| 2 [TL
—-259L 09 dBm

- SUTUOT GHZ

D2 —£3.58 dPm

L,

-40

- 50

1

=70

Start 2.442 GH=z 5.8 MHz/ Stop 2.5 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 42 of 101 Report No.: R011408321E

Test Mode: 802.11b
2412MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —_—

AVG:/\N’\

47 j‘w&z /

e ot A e PP AP AR AP NSNS LY e el g NS i, _png oot

3

2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz)  |(@Buvim)| @Bm) |@Buvim)|@Buv/| (@B) |P%C| (@m) | weg) | Remerk
1 2386.650| 51.01 -2.52 48.49 74.00 | -25.51 peak
2 2390.000| 48.83 -2.51 46.32 74.00 | -27.68 peak
3 2400.000| 62.51 -2.49 60.02 74.00 | -13.98 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 43 of 101 Report No.: R011408321E

Horizontal-AV:

96.9 dBuV/m

Limit: —

AYG:

v

-3

2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(dBuvim)| (dB/m) |(@Buv/im)|(@Buvi| (dB) |Po®9| em) | (deg) | Remark
1 2385.863| 39.90 -2.52 37.38 54.00 | -16.62 AVG
2 2390.000( 39.34 -2.51 36.83 54.00 | -1717 AVG
3 2400.000( 53.97 -2.49 51.48 54.00 -2.52 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



%‘:Eﬁk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 44 of 101 Report No.: R011408321E

Test Mode: 802.11b

2412MHz
Vertical-PEAK:

96.9 dBuV/m

Limil-: f‘/w-"

.AVG/

47

g ittt A i P IO Ww“/f

-3

2310.000 (MHz) 2415.000

No. (Ir:wreHc;) (ﬁéii’)ﬁi’) (Zg?:ﬁ; (dFéisvljlr:n) (5'5?'\5; o\,%é_).mn Detector H(?rﬂ?t d(?:?er;)e Remark
1 2386.387| 55.48 252 | 5296 | 74.00| -21.04 | peak
2 2390.000| 53.56 251 | 5105 | 74.00| -2295 | peak
3 2400.000| 65.51 249 | 6302 | 7400| -1098 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 45 of 101 Report No.: R011408321E

Vertical-AV:

96.9 dBuV/m

Limit: —_—
AVG:

=

——

-3

2310.000 (MHz) 2415.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) [(@Buvim)|(dBuv/| (@B) [PEEC| em) | deg) | Remark
1 2385.863| 45.69 -2.52 4317 54.00 -10.83 AVG
2 2390.000( 44.71 -2.51 42.20 54.00 -11.80 AVG
3 2400.000 58.20 -2.49 55.71 54.00 1.71 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



%‘:Eﬁk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 46 of 101 Report No.: R011408321E

Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

96.9 dBuV/m
Limit: —
(_/J—\,/—’“\fa/xw AVG:
\
\\\//ﬁhx\/‘x
“ \Wﬂﬁmﬂ
\'\»“L.«-’\—Ar/‘vwmrw
-3
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(aBuvim)| (@B/m) |@Buvim)|(@Buvi| (@B) |PePO| em) | (deq) | Remark
1 2483.500( 47.89 -2.31 4558 | 74.00 | -28.42 | peak
2 2488.075( 53.00 -2.30 50.70 | 74.00 | -23.30 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 47 of 101 Report No.: R011408321E

Horizontal-AV:

96.9 dBuV/m
Limit: —_—
AVE:
/-/_"'_\.-/—’\_,_\
e
a7 ) 2
g
1
-3
2455 000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(dBuvim)| (aB/m) [(@Buvim)|@Buv/| @B) [PEe9°| (em) | (deg) | Remark
1 2483.500( 40.99 -2.31 3868 | 54.00| -15.32 | AVG
2 2487.850( 45.53 -2.30 4323 | 5400 -10.77 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



%‘:Eﬁk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 48 of 101 Report No.: R011408321E

Test Mode: 802.11b

2462MHz
Vertical-PEAK:

96.9 dBuV/m
Limit: —_—
\
2
47 1%//‘}\”\«"
L\\A‘\MM«‘M«M
-2
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(dBuvim)| (dB/m) [(dBuvim)|(@Buv/| (@B) [PEEU| (em) | (deg) | Remark
1 2483.500( 50.02 2.3 47.71 7400 | -26.29 | peak
2 2487.963| 55.38 -2.30 53.08 | 74.00 ( -2092 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2AC7M-NC300 Page 49 of 101 Report No.: R011408321E

Vertical-AV:

96.9 dBuV/m

Limit: —_—

m AVG:

47 2
1 //"R
S
‘\-\-____\_\__
-3
2455000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Owver Limit Height | degree
No- 1 MHz)  |(aBuvim)| (@B/m) |(@Buvim)|(dBuv/| (d@B) |PECYO| (em) | (deg) | Remark
1 2483.500( 43.31 -2.31 41.00 54.00 -13.00 AVG
2 2487.850( 47.77 -2.30 4547 54.00 -8.53 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

" ProductSafety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 50 of 101 Report No.: R011408321E

Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: —

AVG {_/\'-’\_r"

47

PAAAAN A I INADA b el e AP AN I ALV e

3

2310.000 (MHz) 2415.000
Freq. Reading [ Factor Result Limit [Over Limit Height | degree

No- | MHz) |(Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |[Pe| em) | (ceg) | Remark

1 2389.012( 61.22 -2.52 58.70 74.00| -15.30 peak

2 2390.000( 57.76 -2.51 55.25 74.00| -18.75 peak

3 2400.000( 67.73 -2.49 65.24 74.00 -8.76 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 51 of 101 Report No.: R011408321E

Horizontal-AV:

96.9 dBuV/m

Limit: —

AVG:

1 ;/

-3

2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit |[Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (aB/m) [@Buvim)|(dBuvr| (@B) [PEC| (em) | (deg) | Remark
1 2387.175( 39.05 -2.52 36.53 5400 -17.47 AVG
2 2390.000( 42.66 -2.51 40.15 5400 ] -13.85 AVG
3 2400.000( 55.30 -2.49 52.81 54.00 -1.19 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



%‘:Eﬁk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 52 of 101 Report No.: R011408321E

Test Mode: 802.11g

2412MHz
Vertical-PEAK:

96.9 dBu¥/m
Limit: Mg S
AV
3
MHM
x
a7 M
R et WA P B b P ot b po i o g AN
-3
2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit |[Owver Limit Height | degree
No- | (MHz) |@Buvim)| (@Bm) |(@Buvim)|(@Buv/| (@B) |[PEP9| em) | (e | Remark
1 2379.825| 58.09 -2.54 55.55 74.00| -18.45 peak
2 2390.000( 64.97 -2.51 62.46 7400 | -11.54 peak
3 2400.000( 71.08 -2.49 68.59 74.00 -5.41 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 53 of 101 Report No.: R011408321E

Vertical-AV:
96.9 dBuV/m
Limit: —
AVG:
J/J’_/_/—\,‘m
3
. 2/
g
g
W/
3
2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  [@Buvim)| (@B/m) |(dBuvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2387.963| 41.00 -2.52 38.48 54.00 -15.52 AVG
2 2390.000| 44.34 -2.51 41.83 54.00 -12.17 AVG
3 2400.000| 56.65 -2.49 54.16 54.00 0.16 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



%‘:Eﬁk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 54 of 101 Report No.: R011408321E

Test Mode: 802.11g

2462MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: —_—
| Tt e
"""_M"“\\ AVEG:
MWﬂM’i 2
a7 %“"”"u“f“
3
2455 000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) [(dBuvim)|(dBuv/| (@B) [PEEU| (cm) | (deg) | Remark
1 2483.500( 64.07 -2.31 61.76 74.00 | -12.24 peak
2 2486.725| 63.90 -2.30 61.60 74.00 | -12.40 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 55 of 101 Report No.: R011408321E

Horizontal-AV:

96.9 dBuV/m
Limit: —
AVG:
"_\\\\
47 1
\ﬂ_)z'
\-—K
-3
2455000 [(MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (aB/m) [@Buvim)|(dBuvr| (@B) [PEC| (em) | (deg) | Remark
1 2483.500| 48.98 -2.31 46.67 54.00 -7.33 AVG
2 2487.063| 44.58 -2.30 42.28 5400 -11.72 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 56 of 101 Report No.: R011408321E

Test Mode: 802.11g

2462MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —

— AVG:

) MW

-3

2455.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(@Buvim)| @B/m) |(@Buvim)|(@Buv/| (@B) [P | (cm) | (seg) | Remerk
1 2483.500( 64.42 -2.31 62.11 7400 -11.89 peak
2 2486.838| 61.40 -2.30 59.10 7400 -14.90 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 57 of 101 Report No.: R011408321E

Vertical-AV:
96.9 dBuV/m
Limit: —_—
AVG:
\\
"x\_\_k
47 \x;
\“3
3
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuv/im)| (dB/m) [(@Buvim)|(dBuv/| (@B) [PEEC| (em) | (deg) | Remark
1 2483.500| 47.15 -2.31 44.84 54.00 -9.16 AVG
2 2486.500| 43.37 -2.30 41.07 54.00 | -12.93 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 58 of 101 Report No.: R011408321E

Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: —

Af—m—*

3/
JJ\/\X)

47 NAMM/

Nt

b ———

3

2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | MHz)  |(dBuV/im)| (dB/m) |(@Buvim)|(@Buvi| (dB) |Po"| (em) | (deg) | Remark
1 2384.025| 61.13 -2.53 58.60 74.00 | -1540 peak
2 2390.000( 62.95 -2.51 60.44 74.00 | -13.56 peak
3 2400.000( 69.24 -2.49 66.75 74.00 -7.25 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 59 of 101 Report No.: R011408321E

Horizontal-AV:

9.9 dBuV/m
Limit: —
AVE:
e
3
o
47 2/
1 ¥
W/J
a3
2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MH2) |(@Buvim)| (@B/m) |(@Buvim)|@Buv/| (@B) |PE°r| em) | (seg) | Remark
1 2387.700| 41.82 -2.52 39.30 54.00 -14.70 AVG
2 2390.000| 45.75 -2.51 43.24 54.00 -10.76 AVG
3 2400.000| 55.84 -2.49 53.35 54.00 -0.65 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 60 of 101 Report No.: R011408321E

Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —
A\ff'/—"ﬂf

i/

hW

4

-3

2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- ' MHz)  |(@Buvim)| (dB/m) |(@Buv/m)|(dBuvi| (dB) |Po®“"| (em) | (deg) | Remerk
1 2385.863| 61.29 | -252 | 58.77 | 74.00 | -1523 | peak
2 2390.000| 6527 | -251 | 62.76 | 7400 | -1124 | peak
3 2400.000| 69.88 | -249 | 67.39 | 7400 | -6.61 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 61 of 101 Report No.: R011408321E

Vertical-AV:

96.9 dBuV/m

Limit: —_—
AVG:

47 /;/

3

2310.000 (MHz) 2415.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- I MHz)  |(aBuvim)| (@B/m) |(dBuvim)|(dBuv/| (dB) |PEC| em) | (deq) | Remark
1 2386.387| 48.25 -2.52 45.73 54.00 -8.27 AVG
2 2390.000( 52.85 -2.51 50.34 54.00 -3.66 AVG
3 2400.000( 61.52 -2.49 59.03 54.00 5.03 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



%‘:Eﬁk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 62 of 101 Report No.: R011408321E

Test Mode: 802.11n (HT20)

2462MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —_—
AVG:

47 "“‘WMW

-3

2455000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MH2)  |(dBuvim)| (@B/m) |(@Buvim)|(dBuv/| (@B) [P | ©m) | (deq) | Remark
1 2483.500( 59.26 -2.31 56.95 74.00 -17.05 peak
2 2487.287| 56.65 -2.30 54.35 74.00 -19.65 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 63 of 101 Report No.: R011408321E

Horizontal-AV:

96.9 dBu¥/m
Limit: —_—
AVG:
47
1
;“‘42\-\
-3
2455.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- I MHz)  |(aBuvim)| (@B/m) |(dBuvim)|(@Buv/| (dB) |PEe| em) | (deq) | Remark
1 2483.500( 43.19 -2.31 40.88 54.00 | -13.12 AVG
2 2485.375| 40.86 -2.30 38.56 54.00 | -1544 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



%‘:Eﬁk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 64 of 101 Report No.: R011408321E

Test Mode: 802.11n (HT20)

2462MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —

I
\/_HV—\ AVG:

47

-3

2455000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |[Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) [P | (em) | weg) | Remark
1 2483.500( 63.98 -2.31 61.67 7400 | -12.33 peak
2 2488.750( 62.75 -2.29 60.46 74.00| -13.54 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 65 of 101 Report No.: R011408321E

Vertical-AV:
9.9 dBuV/m
Limit: —
AVE:
a7 -\K\;'\\;Z
a3
2455000 (MHz) 2500.000
Freqg. Reading | Factor Result Limit |Over Limit Height | degree
No- | (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(dBuv/| (@B) |PEEO| em) | (deq) | Remerk
1 2483.500| 48.86 -2.31 46.55 54.00 -7.45 AVG
2 2486.275( 45.36 -2.30 43.06 54.00 -10.94 AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT40)

2422MHz
Horizontal-PEAK:

96.9 dBuV/m
Limit: —
fbwwafmm_,
. ¢
MM’}W
47 M
MMWW'”'W
3
2310.000 (MHz) 2440.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(@Buv/im)|(@Buv/| (dB) |Po®9"| em) | (deg) | Remark
1 2382.800( 61.45 -2.53 58.92 74.00 [ -15.08 peak
2 2390.000( 63.73 -2.51 61.22 74.00 [ -12.78 peak
3 2400.000( 65.56 -2.49 63.07 74.00 [ -10.93 peak

Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:

96.9 dBuV/m
Limit: —
AVG:
D
7
.?.Jj
-3
2310.000 (MHz) 2440.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  [(@Buvim)| (@B/m) |@Buvim)|(@Buv/| (@B) |Po®U| (em) | (deg) | Remerk
1 2387.675| 48.40 -2.52 4588 | 54.00 -8.12 AVG
2 2390.000( 49.75 -2.51 47.24 | 54.00 -6.76 AVG
3 2400.000( 53.74 -2.49 51.25 | 54.00 -2.75 AVG
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Anbotek

Test Mode: 802.11n (HT40)

2422MHz
Vertical-PEAK:
96.9 dBuV¥/m
Limit: —
r,’-"\‘-wg\f\_r—n_/—*ﬁ-\,\
¥
1
Mw
&7
MW
-3
2310.000 (MHz) 2440.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuv/im)| (dB/m) [(@Buvim)|(dBuv/| (@B) [PEEC| (em) | (deg) | Remark
1 2386.700| 63.56 -2.52 61.04 | 7400 | -12.96 | peak
2 2390.000| 63.34 -2.51 60.83 | 74.00 | -13.17 | peak
3 2400.000| 66.16 -2.49 6367 | 7400 | -10.33 | peak

Shenzhen Anbotek Compliance Laboratory Limited
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Vertical-AV:
96.9 dBu¥/m
Limit: —_—
AVG:
TN Ty
% ]
47 /}Pﬁhﬂlﬂd—)
/
3
2310.000 [(MHz) 2440.000
Freq. Reading | Factor Result Limit |[Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) [(dBuvim)|(dBuv/| (@B) [PEEU| cm) | (deg) | Remark
1 2384.750 49.08 -2.53 46.55 54.00 -7.45 AVG
2 2390.000 51.69 -2.51 49.18 54.00 -4.82 AVG
3 2400.000| 54.42 -2.49 51.93 54.00 -2.07 AVG
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Test Mode: 802.11n (HT40)

2452MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —

wam\j AYG:

47

-3

2440.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Owver Limit Height | degree

No- | MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (d@B) |PCEU| (em) | (deg) | Remerk

1 2483.500( 67.30 -2.31 64.99 74.00 -8.01 peak

2 2485.600| 69.64 -2.30 67.34 74.00 -6.66 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2AC7M-NC300 Page 71 of 101 Report No.: R011408321E

Horizontal-AV:

96.9 dBuV/m
Limit: —_—
AVE:
W—'—W
47 —— |
3
2440.000 (MHz) 2500.000
Freg. Reading | Factor | Result | Limit |[Over Limit Height | degree
No- | MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |P¥°C| (em) | (deg) | Remerk
1 2483.500( 55.23 -2.31 52.92 | 54.00 -1.08 AVG
2 2485900 54.73 -2.30 5243 | 54.00 -1.57 AVG
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Test Mode: 802.11n (HT40)

2452MHz
Vertical-PEAK:

96.9 dBuV/m
M\_ Limit: —_—
AVG:
WNZW
47
-3
2440.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | mHz)  |(aBuvim)| (@B/m) |@Buvim)|(@Buvi| (@B) || em) | (deq) | Remark
1 2483.500( 69.76 -2.31 67.45 | 74.00 -6.55 peak
2 2485.750( 71.90 -2.30 69.60 | 74.00 -4.40 peak

Shenzhen Anbotek Compliance Laboratory Limited
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Vertical-AV:

96.9 dBuV/m

Limit: —_—
AVG:

b \MM
I

\
Nmﬁ:%
47 mk

-3

2440.000 (MHz) 2500.000
Freg. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(dBuvr| (@B) [P | cm) | deg) | Remark
1 2483.500( 55.12 -2.31 52.81 54.00 -1.19 AVG
2 2486.800( 54.41 -2.30 52.11 54.00 -1.89 AVG

Shenzhen Anbotek Compliance Laboratory Limited
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4.5. Peak Power Spectral Density

a. Limit

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

2. The direct sequence operating of the hybrid system, with the frequency hopping operation turned
off, shall comply with the power density requirements of paragraph (d) of this section.

b. Test Procedure

1. Place the EUT on the table and set it in transmitting mode. Remove the antenna from the EUT
and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 1.5 times DTS BW,
Sweep=500s
3. Record the max. reading.
4. Repeat the above procedure until the measurements for all frequencies are completed.

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Setup
See 4.1

e. Test Results
Pass

f. Test Data
Please refer to the following data.

g. Test Plot See the following pages

Shenzhen Anbotek Compliance Laboratory Limited
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Test mode: IEEE 802.11b
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2412 0.82 - Pass
Mid 2437 -0.52 - 8.00 Pass
High 2462 -2.54 - Pass

Test mode: IEEE 802.11¢g
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm) (dBm) (dBm) Result
Low 2412 -15.02 - Pass
Mid 2437 -16.06 - 8.00 Pass
High 2462 -15.46 - Pass

Test mode: IEEE 802.11n (HT20)
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHZ) (dBm/3KHz) (dBm) Result
Low 2412 -14.67 - Pass
Mid 2437 -14.90 - 8.00 Pass
High 2462 -15.69 - Pass

Test mode: IEEE 802.11n (HT40)
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2422 -14.07 - Pass
Mid 2437 -14.84 - 8.00 Pass
High 2452 -15.94 - Pass

Shenzhen Anbotek Compliance Laboratory Limited
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802.11b CH--Low

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz 0.82 4Bm
Ref 30 dBm Att 45 dB SWT 2 = 2.4129319%44 GHz
30
20
e |,
D1 3 dBm

=70

Center 2.412 GHz 1.7%22 MHz/ Span 17.922 MHz

802.11b CH--Mid

® EBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -0.52 dBm
Ref 30 dBm Att 45 dB SWT 2.05 s 2.436423808 GHz
30
|20
&= |,
D1 8 dBm

=70

Center 2.437 GHz 1.8006 MH=zZ/ Span 18.006 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
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802.11b  CH--High

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -2.54 dBm
Ref 30 dBm Att 45 dB SWT 2 = 2.463935576 GHz
30
20
== |,,
D1 3 dBm

[
ImWWWWMWu

MJ W
| 0 \”
S0
60
=70
Center 2.462 GHz 1.7%22 MHz/ Span 17.922 MHz
802.11g CH--Low
® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -15.02 dBm
Ref 30 dBm Attt 45 4B SWT 2.8 s 2.412194880 GH=z
30
|20
=3 |,
D1 8 dBm
-0
10
1

(W*WWMW%WU i

LA 4
e i

-0

=70

Center 2.412 GHz 2.436 MHz/ Span 24.36¢ MHz

Shenzhen Anbotek Compliance Laboratory Limited
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802.11¢g CH--Mid

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -16.06 d4Bm
Ref 30 dBm Att 45 dB SWT 2.8 s 2.435626096 GHz
30
20
== |,,
D1 3 dBm

1
|20 |W\|1UWE]\N\'“UI \;.JUIUA Vl\l dU -Jl/iuﬂ“%% Ahh UUUIU f.ul\ (I i
|40 LJ["[ %Mﬂw

=70

Center 2.437 GHz 2.4534 MH=z/ Span 24.534 MHz

802.11g  CH--High

REW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -15.46 dBm
Ref 30 dBm Att 45 dB SWT 2.8 s 2.457517760 GHz

30

|20

D1 8 dBm

L 20 | n\i lvum‘ﬁ\mwwmﬁu\}ukh MU}\
- ‘}[v \lw

-50

=70

Center 2.462 GHz 2.436 MHz/ Span Z4.36 MHz
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802.11n (HT20) CH—Low

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -14.67 dBm
Ref 30 dBm Att 45 dB SWT 2.9 s 2.412204600 GHz

30

20

D1 8 cdBm

=70

Center 2.412 GHz 2.5575 MH=z/ Span 25.575 MHz

802.11n (HT20) CH—Mid

RBW 3 kH=z Marker 1 [T1 ]

VBW 10 kH=z -14.90 dBm
Ref 30 JdBm Att 45 4B SWT 2.9 s 2.4372035%04 GH=z
30
|20

= |,
D1 8 dBm
-0
10
1

4

-0

=70

Center 2.437 GHz 2.5488 MHz/ Span 25.488 MHz
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802.11n (HT20) CH—High

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -15.69 dBm
Ref 30 dBm Att 45 dB SWT 2.9 s 2.462203232 GHz

30

20

D1 8 cdBm

4

1/ \

=70

Center 2.462 GHz 2.5404 MH=z/ Span 25.404 MHz

802.11n (HT40) CH—Low

REW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -14.07 dBm
Ref 30 dBm Att 45 dB SWT 4 s 2.422141440 GHz

30

== |,
D1 8 dBm
-0
-10 i

-40

-70

Center 2.422 GHz 5.454 MH=Z/ Span 54.54 MH=z
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802.11n (HT40) CH—Mid

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -14.34 dBm
Ref 30 JdBm Att 45 dB SWT 4 s 2.437212160 GH=z

30

20

D1 8 dBm

F-10

--60

=70

Center 2.437 GHz 5.454 MHz/ Span 54.54 MHzZ

802.11n (HT40) CH—High

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -15.94 dBm
Ref 30 dBm Att 45 dB SWT 4 s 2.452212160 GHz

30

20

D1 8 dBm

o |

=70

Center 2.452 GH=z 5.454 MHZ/ Span 54.54 MHz
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4.6. Radiated Emissions

4.6.1.1. Test Limits (< 30 MHZ)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter)  (meter)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

4.6.1.2. Test Limits (= 30 MHZ)

FIELD STRENGTH FIELD STRENGTH S15.209

of Fundamental: of Harmonics 30 - 88 MHz 40 dBuV/m
@3M

902-928 MHZ 88 -216 MHz 43.5
2.4-2.4835 GHz 216 - 960 MHz 46

94 dBuV/m @3m 54 dBuV/m @3m ABOVE 960 MHz 54dBuV/m

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band

that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. | Preamplifier Instruments . |EMCOLIS3| 950109 |Aug 09,2014 1 Year
corporation 0
2. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 23,2014 1 Year
3. | DoubleRidged 1} Instruments )\ ryy 18| 351600  |Aug. 09,2013 3 Year
Horn Antenna corporation
Bilog Broadband VULB
4. Antenna Schwarzbeck (VULB9163 9163-289 Apr. 23,2013 3 Year
5. Pre-amplifier SONOMA 310N 186860  |Apr. 23,2014 1 Year
EMI Test
6. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

Tel:(86)755-26066544
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4.6.2. Test Configuration:
4.6.2.1. 9k to 30MHz emissions:

Turniable Im

\ EUT |

Test
Fecelver

0.8 m

Ground Plane Coazxial Cable ¢

4.6.2.2. 30M to 1G emissions:

] T
\ EUT i ltn to 4m

.
0.8m
[ ]

Recever
| 7
Ground Plane E Coaxial Cahle

4.6.2.3. 1G to 40G emissions:

Turntahle

Turntable 3m I

\ EUT

Test

0.8m It to 4m |:| / s

—— —
Ground Plane Coaxial Cahle /

Shenzhen Anbotek Compliance Laboratory Limited
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4.6.3. Test Procedure

The EUT is placed on a turn table which is 0.8 meter high above the ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. The EUT is set 3
meters away from the receiving antenna which is mounted on a antenna tower. The antenna can
be moved up and down from 1 to 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Measurements are made on 9KHz to 30MHz and 30MHz to 26GHz range with the transmitter
set to the lowest, middle, and highest channels.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of
120kHz. All reading are above 1GHz, peak & average values with a resolution bandwidth of
IMHz.

The EUT is tested in 9*6*6 Chamber.

The test results are listed in Section 4.6.4.

4.6.4. Test Results
The EUT was tested on (Network Mode, WiFi Mode) modes, only the worst data of (WiFi
Mode) is attached in the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408321E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%oRH): 24.3(C)/55%RH
Test Mode: WiFi Mode Distance: 3m
80.0 dBu¥/m
Limit: —_—
Margin:

40

Hrsssiiosrs sl

0.0

1

=

o

30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000
No. (Ir:wrﬁ&) (5333/?% (lc:iaB(;rt'ﬁ; (d%ﬁ/ljlr:w) (cIIIEanI\Ef; Ov?éEls')lmn Detector H(i:g?t dé?ar;)e Remark
1 125.8864| 48.87 | -2220 | 2667 | 4350 | -16.83 | peak
2 252.0627| 44.02 | -18.64 | 2538 | 46.00 | -20.62 | peak
3 336.0352| 5142 | -14.49 | 36.93 | 46.00| -9.07 | peak
4 4559058 4890 | -1212 | 36.78 | 46.00| -9.22 | peak
5 480.5276| 4668 | -1153 | 3515 | 46.00| -10.85 | peak
6 7448661| 4265 | -758 | 3507 | 46.00| -10.93 | peak

Shenzhen Anbotek Compliance Laboratory Limited
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i FCC ID: 2AC7M-NC300 Page 86 of 101 Report No.: R011408321E

Job No.: 011408321E Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: WiFi Mode Distance: 3m
80.0 dBu¥/m
Limit: —
Margin:
|
10 | £
4 5
¥

o
SN
v

Wwﬂw Lﬂ phg

0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000

No Freq. Reading | Factor Result Limit |Over Limit Detector Height | degree
) (MHz) (dBuV/m)| (dB/m) [(dBuV/m)|(dBuV/ (dB) (cm) (deg)

54.0711( 4248 -14.87 | 27.61 40.00 | -12.39 | peak
81.2117( 50.30 -19.58 | 30.72 | 40.00 -9.28 peak
108.2567( 50.78 -15.65 | 35.13 | 43.50 -8.37 QP 100 0
216.0240| 4849 -15.27 | 33.22 | 46.00 | -12.78 | peak
336.0352| 46.36 -13.49 | 32.87 | 46.00 | -13.13 | peak
672.8444| 47.96 -8.68 39.28 | 46.00 -6.72 peak

Remark

G| ] &| W] M| =
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Job No.: 011408321E Polarization: Horizontal

Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: 802.11b(2412MHz) Distance: 3m

100.0 dBu¥/m

Limit: —_—
AVG:

60

LMMWJWW\J‘WW -
W WV)‘:
/\/\/\/\MW

20.0
1000.000 2000 3000 (MHz) 5000 6000 7O0OO 8000 3000 18000.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | (MHz)  |(aBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |P®°| em) | (deg) | Remark
1 4825.000( 58.67 3.34 62.01 7400 | -11.99 | peak
2 4825.000( 37.69 3.34 41.03 | 54.00 | -12.97 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408321E Polarization: Vertical

Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: 802.11b(2412MHz) Distance: 3m

100.0 dBuV/m

Limit: —_—
AVG:

60 x

WMW#

WANSN A/\LM WL«J\:«/V#’W’WS

20.0

1000.000 2000 3000 (MHz) 5000 6000 7000 8000 9000 18000.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree

No- 1 (MHz)  |(dBuv/im)| (dB/m) |(@Buv/im)|(@Buv/| (dB) |Po%"| (em) | (deg) | Remark

1 4825.000( 57.10 3.34 60.44 | 74.00( -1356 | peak

2 4325.000( 38.87 3.34 42.21 5400 -11.79 | AVG
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Job No.: 011408321E Polarization: Horizontal

Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: 802.11b(2437MHz) Distance: 3m

100.0 dBuV/m

Limit: —
AVG:

60

JWAJW v

/\/\ A\/\/\/W ™
/
20.0
1000.000 2000 3000 (MHz) 5000 6000 7O0OO 80009000 18000.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuv/im)| (@B/m) |(@Buv/m)|(@Buv/| (dB) [P9"| @m) | (deg) | Remark
1 4867.500| 56.90 3.41 60.31 7400 | -13.69 peak
2 4867.500] 38.12 3.4 41.53 54.00 | -1247 AVG
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AC7M-NC300 Page 90 of 101 Report No.: R011408321E

Job No.: 011408321E Polarization: Vertical

Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%0RH):  24.3(C)/55%RH

Note: 802.11b(2437MHz) Distance: 3m

110.0 dBuV/m

Limit: —_—
AVG:

70

oA
\JW wwwﬁ”mj kww
I_/_/“‘/"""

30.0

1000.000 2000 3000 (MHz) 5000 6000 7000 8000 300010000 18000.000
Freqg. Reading | Factor | Result | Limit |Over Limit Height | degree

No- | (MHz) |(Buvim)| (@B/m) |(@Buvim)|(@Buvi| (@B) |Po°| em) | (deg) | Remark

1 4867.500( 59.59 3.41 63.00 | 74.00( -11.00 | peak

2 4867.500( 40.75 3.41 4416 | 54.00 -9.84 AVG
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Job No.: 011408321E Polarization: Horizontal

Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: 802.11b(2462MHz) Distance: 3m

100.0 dBuV/m

Limit: —

AVG:

60

20.0

1000.000 2000 3000 (MHz) 5000 6000 7000 BOOOD 9000 18000.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- | MHz)  |(dBuvim)| (aB/m) |(@Buv/im)|(@Buv/| (dB) |Pe®°| (m) | (deg) | Remerk

1 4910.000| 59.54 3.49 63.03 74.00| -10.97 peak

2 4910.000| 40.69 3.49 4418 54.00 -9.82 AVG
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Job No.: 011408321E Polarization: Vertical

Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: 802.11b(2462MH?z) Distance: 3m

100.0 dBuV/m

Limit: —_—
AVG:

60 f

I A= e
V\/\/\J\W‘Mw

20,0
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (@B/m) |@Buvim)|@Buv/| (@B) |PE| @m) | eg) | Remark
1 4910.000| 58.31 3.49 61.80 | 74.00( -12.20 | peak
2 4910.000( 38.89 349 4238 | 5400 -1162 | AVG
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5. PHOTOGRAPH

5.1. Photo of Conducted Emission Measurement

5.2. Photo of Radiation Emission Test

.......
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APPENDIX | (EXTERNAL PHOTOS)

Figure 1
The EUT-Overall View

Figure 2
The EUT-Top View
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Figure 3
The EUT-Bottom View

Figure 4
The EUT-Left View
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Figure 5
The EUT-Right View
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Figure 6
The EUT-Front View
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Figure 7
The EUT-Back View
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Figure 8
The EUT-Partial View
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APPENDIX II (INTERNAL PHOTOS)

Figure 9
The EUT-Inside View

Figure 10
PCB of The EI_J_I-F{ont View
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Figure 11
PCB of The EUT-chk View

Figure 12
PCB f The EUT-Front View
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Figure 13
CB of The EUT-Back Vie
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